. ‘ CASE MODEL 446 oy
. N COMPACT TRACTORS . - :
< S/N 9728158 TO 9742953, . ' '

N Parts'Catalog No. A1298

7-80-CP-2000

* NOTE: This catalog replaces Catalog No. 1298 and-all revisions.
Discard Catalog No. 1298 and all revisions.
' ' b Battery............: ....... .

. . Clutch, PTO .

: + -+ FElectrical System .......... ..
' - Engine Block ................ .

PAGE

47

Brakes
Clutch, Assembly, PTO-

....... 25 .
Decals'!...........5........ :
Electrical System ... ........ 19 53 &
Fenders ........0 . ... ...... " 31

29

, Hydraulics . ........... .

Coupling, Pump Drive ......
. Heat Exchanger-Mtg. ... ... )
] Hoses, Lines & Fittings
- ' Motor, Hydraullc Drive ...:. 4
= : Pump ............. e al

° ReservoirMtg. ... .........

Valve, Hydraulic .. ..c...... ..

s

-, ~

"4 1 Case
- . . : . - A_Terlwrger:o Cc;mpany, . <
ST _ - OPE Division T I K

. L P Technical Publications - ' '
' e - .119 8. First Street ' T s T
. s i R : TN « ¢ . Winneconne, Wis. 54986 -~ . L .

Grankshaft . ............... . g

33 -

17-21-51 B6-B10- D14 -
37

Control - Speed... .. PP 41

i

3.
. 2
. - bt ¥ =
~. & -
ALPHABETICAL INDEX - \
ENGINE SECTION- - . .
GRID /""\ g PAGE
A6 Exhaust System ...... ... ... sl
.B6-B10 Fan, ...l PP . 27
E2 . --Flywhesl, Engine .~...v...... - 8
A10 . ;  Fuel System ........ EA ' 5.2
AB-A8 .. Governor . .. ... e, s -, 15-17
.. . B12 “Housing, Blower ....... et 17
. T c2 . OilPan....... e e C L 15
A10° I OilPump .:...... Lo, s
B8-E2 Pistonsantd Rods @~ ......... - .9
A14-B2 §tar_ter Motor ............... *17
Pb’ - ¥ v a ".
BASIC TRACTOR?S‘ECTION ° P " -
GRID o _+ . - PAGE
.C10 . ‘1nstruments et . B3
D10 Llf‘t Implement, Hydrauhc.‘ Ce .53
: quel D10 Wheel Wetghts" . 65
< G4 sModel F27 Three Pomt Hiteh ~ ° =
. B4 L Adapter .......ii R Y
. D4 -+ Model H26 Three Polnt Hitch... . + 5%
° E6 Model H13 Weight Box ... .... T 67
B8-E2 “Modzl H18 Counterwelght . :
- C8 T. "Brackets........:...... e 67
295 - +C6 -« Model J17 Hydraulic]} PTO Kith.. 6971 ~
. €6 ModsfJ24 Sleeve Hitch:, ... .. &3
. D8 PA.0:Clutch .l e, ~ 0 27,
c6 . Seat Operatops Leramti, .37
D2 . Steering Wheel & Gear TR e+ 3B
-, D2-D6 Fail Lamp .. ... 5. do.ds BB
. D147 ToolBox ......... .. FEERRS 31,
e D2 - Trangmission ... .= . ... .. L ﬁ; 471
D2-D4 Wheels, Front & Hear ..... 7. .. “ 37
D2:D6 .- . SR
* D14 ' - o e ‘u :‘ o
- DB :H'_h R 2 - . . @d -
. - S
¢ H ) " ’ ’
B 3 J
: o " ¥y,
. . T
ot - : -, 4
3 = - L‘:::'u o Lo .

PO

-,




B
"
.

purpose of the book S - - ’
! o o : - '
? = i ! - N . _ ::
® . B . \ I
4 -
T
- . - . .
[ . -.‘ -
M 1
] oo -Indented Description : .
i Indented parts in the descriptwe list are a part of the precedlng assembly or sub -assembly.” P SRR

~

Indexes

This parts Catalog is arranged for easy dentification of
Gemuine, CASE Service Parts. ‘An alphabetical, index 1s
provided at the front of this Catalog to locate the major
groups ar assemblies. A numerical index at the rear of the

Catdlog givessthe part,numbers and the pages on which -

'

they are described.

Hlustrations . .

All-parts are iJlustrated in “Exploded Views” which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to thoﬂ?m the “Refer-
ence Number” columfi and are foHowed by the part=
number, descnpt:on and quantity required.

Orders

- they replace and the “issue’”” number and date will be

(%]

Orders should, plainly specify correct part number, full
description, quantity required, machlne model and engine
meodel, machine and engine serial numbers, method of
shlpment and shipping address .

Changes .
When changes- to the machine make it necessary,

revised pages for this book will be issued. The revised

pages witl be issued with the same page number as those

advanced. -

»

It is imperative that }wiseﬂ Parts Book pages be in- * -
' serted into their respective Parts Books as soon as received. .-
Failure to do so will lead to confusmn and defeat the

The quantity shown in the-“Number Required’” column 1s the number of parts used on a machine except where paffts are
indented in descriptive list. In _this case the quantity shown is the number required for ghe preqedmg assemibly or sub-

&

"Right Hand’" and ”Left Hand"™ 5|des of th|s machine are determined by standmg at the rear of the unit and facing in the

direction of forward” travel - ®

- :?‘ : o

TRACTOR MODEL AND
SERIAL NUMBER

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBERS

i
! assembly. ' ‘ - - . .
| Rt : C . : L Ty - - - ’ . -
- . - : A = ! ~ kA
} ‘ SN ‘ ) T TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
. : . L . . . ) . . — - - —
REF. " PART NO. . 'DESCRIPTION ) :‘-5 C, ) p . ,,_' .+ ' REQD ) E E N ~ . . ONAN BF-MS 019029 ENG|NE 3
A 55169 " CYLINDER ASSY - rear Steering . .. . fu v v oveire peetnem e R - . - SPEC. NO. 2891E AND 3177E *
Y 28, A 56208 SOCKET ASSerarrear cyn‘ngder e e S 1 446 TRACTOR . | : GaOT 3 ENGINE
28 ° A 55956 L . PLUG - adjusting, socket assy . . . . . . F S I " ; ONAN B43M - GAD16 C24787
©50 A 85957 - L SEAT-sockefDall ...l ce. 20 ‘ SPEC. NO. 3419A -
31 - A 56210, . SPRING-socket ..... ... 0 . ... ot ) )
32 . A 56209 in ‘SEAT - socket sprlng N e e N Lo ' - . 3 v
. 33 G. 4517%. ¢ ' CLAMP ASSY - socketassv...... e e e e e cee 1 : s e
- . '_TIS- ‘836 . ’ - BOLT - 1/2" x 2-1/4" N.F hex._..... L G 1 * . '
©3¢ ° 1322 104 PN - cotter, 3/16" X 3", ... ... .. R e n -
35 A bbBBY ¢ - STUD - ball, socket & cylinder . . %" ... ..... e e .20
¢ 36 13- 410 BOLT: 1447 x B/BIN.CL o hexon vt oo R U When using this catalog, notice the reference to
37 93. 4 7 LOGKWASHER.-1/4"SAE. ., . . ... 7. .l .. e il 4 . serial numbers of various components noted here and
2 - ' ol ; ' . SERIAL NUMBERS listed “description” copy. By referring to
e N -t - T L T correct serial numbers, proper parts identification
) . , . ¥ . will e assured.
.® o - Terms “Right Hand" and “Left Hand”_ : ' ' ’




rd

REF.

OWR~NNGOdhWwN-—=

_'\(\J \ \ - : N '
\ b ' 'l\‘\ - \\!‘, ! ' g \ L
"\\ 4 :‘\‘ '\ , R \ !
v R i . * i
Y . .
. \ , CASE MODEL 446 COMPAG g
N, | \ Vs \
. \ \ - \\ .
T CARBURETOR AIR FILTER AND:MANIFOLD
. " v \m | \
T - Y W
. . y . -- RN C \\ -
» PARTNO. L DESCHIPTION& S "\‘\ o W
C- 20387 .», TUBE -airintake, ... U oA U P T T
C ' 24926 - ‘QARBURETOH AND FUEL PUMP ASSEMBLY repairspage 7). ... 1 AL
Cc 20389 . G‘?Q«SKET - carburetor mtg, ... ... R \ e A 1 \ Lo A
c 20390 MANIFOLD - engine intake . v 00y o000 L b S R Lo LY
C . 20391 GASKET - intake manifold . . L, 2.\ ‘
" 13- 536 BOLY - manifold 5/16" x-2-1/4" (for BEMS. engme)‘ KPR W Ly 4 AR ~
_13 532 BOLT,: manifold 5/16" x 2” (for BA3M engiril . .. S ISR S
"C 20281 . HOSE breather (for BF-MSengine) ... ...\ 1ihe. s ot A [
92- B " LOCKWASHER ~§/16% v ive v s o 5 e o S S o)
13- 420 . BOLT- i/ " x1-1/4" N ‘C. hex {for. BF MSenglne) .. : B &\‘ .2 \ N
113 65 -  BOLT-1/4"x 1-3/4" {for, BA3M. engme} vt \ ....... - L2 A\ ‘
92 4 LOCKWASHER - 1/4 ", .} . .7 | e eeaea \ ety v 8 Y L
C - 20401 NIPPLE:- exhaust, 17 x 2: 1/2"'. T T P V2. o
C 23300 HOSE -fuel pump .-, . . . L R L. ceieaand e 41
G, 20408 SPRING - fuel pump hose {qarly productlon) O N S PR A )
c 20411 T CAP-fuslpump ... ol L P VA P e
214. 103 CLAMP - hose 7/16. . . . . e ...... SRS A S i ,
C 20412 TUBE - fuel pump vacuum {ineng.block), . ... ..... et CE R T |
C 20383  SUPPORT-aircleaner.- . . .. . . NN UG SRR VUL DR \
13- 48 BOLT - 1/4" x 1/2"N.C. hex. . .. .. e T N S T L )
25- . 104 NUT - 14" N.C.heX. . ... ...... NES O A VS AT RO _
C 20407 ' CLIP-chokecable........,. S S S - S L
129- 505 NUT-wing 174" 2o on oo, S Ao I i \_. -
C ..20399  COVER-aircleaner. ........... S P N T
C 20405 PRE-CLEANER. . .............. eem s deleean e R T N R
C 20398 " ELEMENT - alrc\eaner..i ..... ’. \ Ty L
C, . 20397 . HOQUSING -air cléaner .......... RV S L | A T BT & \ S
163- 31 - SCREW-#10x3/8"voundhead ............ A peleeades 3% N
C .20396 ., GASKET- alrclearkermtg....'::?.‘...{...‘ ...... S S L A S I T T A
C 24927 HOSE - breather {for BA3M engine). .. ... o.ovevnaieeeiiannen il o 100 L
c 20492 "FILTER - breather {for B43M engine), .. . ... s S A Y N
C 24929 BRACKET - support {for B43Mengine) |.. ... .. O T Voo AT 1
: | -
, ! ‘ \ . ¥
| , Lol \ .

ﬁ ‘ ; : ;
|
a - ¢ ' | l B
) [ S
: T :

May 1980 s




CASE MODBEL 446 COMEACT TRACTOR - a )
. CARBURETOR AND FUEL PUMP ASSEMBLY i - o T s

“ .. “C20388 GARBURETOR USED PRIOR TOENGINES/N H763193402
: S IS REPLACED BY “ .
: . C24926 CARBURETOFI USED ENGINE S/N'H763193402 AND AFTER' .. . © -
REF. -~ PARTNO. * i DESCRIPTION G ~ ,f' " meop

— N 1

NS5 . _BODY ASSEMBLY - carburetor “lorder 024926 carburetor) . . S 1

%

Printed in US.A. . T . . May 1980

; . SRV A - . 2 N
S S ' \ ' Qe P 1 .
AT .‘ : | . o . T ’ . . 2 NSS SLEEVE ASSEMBLY - carburetor (order C24926 carburetor)’. . ... .. .. .
L . ! ‘ - ) ; ‘ 3 NSS -t . SHAFT -throttle {See kitbelow) »................. P S N
L ‘ . § . o e | : ‘ ) 4 - " NSS - PACKING - shaft {See kit below) ........ e s e A PR
R . L - , - _ v oy B © C 20427  SHAFT-choke.........i....%c..... e AT T
g . o . . : 9 e 2 : . t' 8 C 20428 " VALVE - plate assembly (See klt below). T g 1 .
: ‘ i _ T - b . - o ‘ 7 . €. 20429 FLY - throttle . . . . . L . e e
L : : . ! N A L , ) _ ' 8 ' C 20430 - SCREW-throttlestop............... e S PE g
R ‘ : ‘ ' i o . = L " ) ; 9 - NSS SCREW - fly mounting {See kit below). . . ... M. .f.'.’ ..... [T 4‘
. ! , . ' Ty * . _ : T ' ¢ 20432 SCREW,- bowl cover mig. ", . .o oo ye v e S0 e e i ei v R
. ‘ . . ! _ AN = 1 ‘ 1 . . 11 - C 20433 °  SCREW.-pumpcover ......... P S S y 2
" o . : .0 = o 3 o - ’ ’ 12 . C. 204347 - GASKET - cover to valve plate (See kitbelow), . ......... e e 1 ¢
o ' | - § = o . e 13 NSS ... " .GASKET - pump cover (See kit below). . . . . e i PO 1
| o T . ‘ . - - @ i o 14 NSS "« GASKET - sleeve assembly See kitbelow} . ... ........... ..... . -~ -
o ) L : 2N , : 15 ' C 20437 © " DIAPHRAGM - fiiel pump (See kit below) .../ .. ... coiivien.... 1. . "
o RV . _ ;i , ’ 16 C 20438 SPRING - sgrew, throtle stop . . <&’ . . .. ... e e 1 o
. . . g ’ B T . I { - 20439 SPRING -idle needle (See kit below) ...... Y e e 1 .
" . ) et f . o Al : : 18~ C 20440 SPRING - diaphragm, fuel pump (See kit below) ....... . seeea 1
: ' ' ; N : : o " ' R Y ; 197 c 20441 FLY - choke = .. PP A 1
. ° T N o ) T ’ ; ; ¢ 20 c 20442 FLOAT ASSEMBLY -carburetor . ............. e 1
- - . o~y ' L e oo : ©21 . C 20443 . PIN-float (Seekitbelow) .. .........c.io...... e N
. - g : ! |22 NSS - NEEDLE - idle adjust {See kit below). 7. ... ... .. e e e a e ’ 1
L ) ’ ) ) ‘ ! : . ;23 c 20445 NEEDLE ASSEMBLY -power . . ............. R 2 A
. ' ’ - ; - | N .- T S 24 ¢ 20446 “Q” RING - needle assembly . . . . . [P A -1
: . ‘ , ' T e , > ‘ ) o Lo [ 25 ¢ 20447 COVER-fuel pump .. .. oo ivennneinn. e e e o0 1 "
.. C . e \ . : - : : ‘ ;26 c 20448, PLATE - spring, fuel pump {See kit below) B e s 2
: . ' : ™ - , n ' ~ o Che27 NSS INLET - needle and seat assembly (See kit below). . .......... e 1 «
‘ ) . 3 , | ' ‘ T ;28 cC 20450 CLIP-floatpin..«............ et egeeia s T T
o ) by - T ) ‘ . . Y C 20451 - KIT~ gasket set (lncludes items 4,12, 13 and 14) for C20388 carburetor, . 1 . .
- ’ ; ‘ ‘ ' ) = , o : / C 20452 KIT - repair (includes items 3, 6,9, 15, 17, 18, 21, 22, 26, 27 and _ X
o ' - ‘ 2 ‘ ‘ ‘ > . ; I _ €20451 gasket kit} for C20388 carburetor . ... .....vuenn.. R
Lo . ) A% : ! ( p ? ; C - 24665 | KIT - gasket {includes items 4; 12, 13 and 14) for C24926 carburetor ... 1
- - SO S —_— 5 " ; o _ E A S C 24666 KIT - repair {includes items 3, 6, 9, 15, 17, 18, 2T, 22, 26, 27 and : .
. . I . . | o - [ i oL . gasket kit) for C24926 carburetor .. ... e 1
. i : . R . . ' - - ; / ’ . . ’ | '
. . » i ) - ., . . . s ) i ’* .. . .7 . - -~
- : : ‘ - ' - . " : o E - ' . - ! . .
- . . R » ) .. ‘ ' i ' I - e ; i - N . } . .
; : ' T e P . ’ ; . .
‘ L L S Do T : Lo ' : _ Tl : :
. — : : i : ; . : - : ' ~ ’,f - < . i !
; L . ‘ u . , : ‘ .- " . {
£ . - . . . , N t - o
' ! " . . i




F g ety

¥

L .

T s m Ch et = ' e e [ _°

TN F R PR R A, re e e e,

B S

L P H s R gmear TR e G
A

4
r
T

e

iyt

<16

3 .
CWNIORWN =

-

. o

3

-,
i

.21

23,

24

[ARANSE SN SN
= OO~ m;

Printed in U.S.A.

3

!

Al

-h
g

Wt

CASE MODEL 446 COMPACT TRACTOR. . Co B
PiSTON CHANKSHAFT FLYWHEEL AND CAMSHAFT o o °o .
el ; (BF- Ms ENGINE) o
" ..PART NO, . .+ DESCRIPTION y ‘ REQ'D
126- , 17 KEY - woodruff 3/16”x aja" sflywheel mtg. T
C - 20223 RING - camshaftcenterpm......‘._;....,....'.....;‘ ...... e, 1
. C 22260 + CUP: CUOVEIMOL &+ v v afu e e i ee et st e e e e e e ee e e L 1
e 211 14 - BALL- ﬂy,governor..e..'....“.‘.-a..'....‘...'f‘-‘.i' ..... N
C 20227  ~ FUYWHEEL" eng.{includes ring gear & magnet rmg) ..... I R
G- 20226 = GEAR -ring, flywheel ....................... . -1
i 122261 'GEAR ASSEMBLY camshaft (lncludes items 30 and 31) ...... e 1.
C 20229 « WASHER - thrust, camshaftgeaf. . .. .. .........5 .. Sedeeende 1
126- 79 KEY -woodruffU/BY X 1/27 Lt e i Bh i 2
-C 23304, CAMSHAFT - {includes C 20233 pm} ....... R R TV ) 1
‘C 20233 . PIN- camshaft center “’ ..... P
C 23305 . - PISTON AND PIN ASSEMBLY - standard (|ngludes itgm 14} SrEe e ey 2
C 23306 PISTON AND PiN ASSEM BLY - .005" oversize {inclides i ltem 14) ----- " 2
C 723307 ° PISTON-AND PIN ASSEMBLY 010" oversize (includes, |tem 4)cnnnn. v 2
- C . 23308,. PISTON AND PIN ASSEMBLY - .020" oversizé (mcludes ;tem 4)... ey 2
c 23309, °  PISTON AND PIN ASSEMBLY - 030" oversize {lncludelr"tem .4 2!
C 23310 " PISTON AND PIN ASSEM BLY - .040" oversize (mcludes ttern 4)...... -2
C 20240 PIN-piston ««-vvvounn. R Ty wahe g 2
C 20241. RETAINER - piston pift « e v e v e vnnuvnnnnn R ';-“‘ ........ e 4
€ .23311 - RING SET - piston, (standard) « + + v vvvvvns [ e 2
C 23312 ¢ RING SET- piston, (005" OVersize} « . ..vvvvuuneeinernansanns .2
C 23313 RING SET - piston, {.010” oversize) . ..........o..oy, e e e 2
C 23314 RING SET - piston, {.020" oversize} .+ ..... e iasraaaa Ne e e aaaas <2
c 23315° RING SET - piston, {.030" oversize) .......... [ e o2
C 23316 |, RENG SET - piston, (040" OVEISIZE) « v v o s s s e evnenvneannrannn . .2
C 20202 CONNECTING ROD ASSEMBLY - {standard} includes 17 and 18. . . - . . = 2
c 20203 CONNECTING ROD ASSEMBLY = (.010" undersize) includes 17 and 18. . 2
(o 20204 CONNECTING ROD ASSEMBLY - {.020' undersize) includes 17 and 18. . 2
Lc 20206 CONNECTING ROD ASSEMBLY - {.030" undersiza) mcludes 17 and 18. . 2
C 20212 BOLT - connecting rod, special B/16" NLF.HeX « v v v v e vnviv e nsnm. 4
131- 527 . NUT - lock, connécting rod 5/16" N.F.hex ... et eraeieiraad S 4
C 20215 SCREEN -flywheel ........c......... Ce e s aaan ey 1
c 20303 WASHER - 7/16" flywheel mig. v -« - v v vtee meeneeans e 1
92. 7 LOCKWASHER - 7/168™ . . o o ot et e i mrta e an e 1
13- 764 BOLT -7/16" x 4" N.C. hex, flywheel mtg. - - ve v v ve v ennnnn. 1
=T 25070 KEY - 1/4 x 1/4” sq. x 2", rear crankshaft . ........ e ERrS
R 13338 - RETAINER - crankshaftgear . . .. .. .. REE e et FERRRE 1-
C 20219 WAGSHER - retaining, crankshaft gear ..... R T 1
€ ' 22500 ) CRANKSHAFT - L= T+ ] 1 (= S . e nn e T
164- 529 SCREW -tocking 1/4” x 172" N.C hex .\ it it iennnnnns cee 3 ..
C 20222 SCREW - locking 5/16" x 1/2"” N.C. hex. P e e e 2
C 22262 GEAR -crankshafte « v o vvv v e e e e et S 1
c 22263 SPACER - governor flyball. . .. ... .. I TR R IR RET TR B
C . 22264 PLATE—governdrflvball-------.....---.‘.'.........‘..--‘:--. 1
N apn o
1%
_ 19 - e ‘ .
) T : ,May 1880 .

4

-




’ . " - ) i , _ ‘ " . * - T T - ——— - — v - - - - _-’— q s e m-——-m'fnwmsm‘*—"-"':‘-“-'““l ikl -
. . . . N . - ‘ - . . . R ; - /ﬁ.‘_\. . - I —l“’g
S o | T S . . , o S . CASE MODEL 446 COMPACT TRACTOR -~ . me
. ‘ ‘ o a co . L o . - PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT . \ i
C S VN - , T o b a0 : -+ (B43MENGINE) = S : i
o : \ N N ' ' ‘ . : "REF. PARTNO. - = DESCRIPTION Coe L REQ'D i
. - S\ - X : - . _ : 1 126 17 KEY'- woodruff 3/16” x 3/4”, flywheel mtg. ... ..... i Veeeaie 1
: e o <, _ A : : ‘ ' T - .2 c 20223 . RING-camshaf‘tcenterpin....'...‘,.."il;..I._.v...'.' IR i
) _‘ ) .8 1 . AN ' . i : - .3 - ‘€ 24326, CUP-governor . ...coovenvn W T 1 b
. . : , VAR A 3 3 : L : L4 -211-. 14 BALL-fly, governor ......... e RN PR 5 !
S : o 2 66 N s - , "B B 24943 " FLYWHEEL - eng; {includes ring gear & magnetring) .\ ... ... ..., LA
I a NS ) b PP o " A . . 6 c 20226 .+ GEAR «ring, flywheel ..-....... A 1 Y
’ , e . \ ‘ o . ) 7 Cc - 22281 GEAR ASSEMBLY. - camshaft {includes items 30and 31)-. . . .. . . e "1
‘ El -, 3 . ) <l = S 8 - C 2029 WASHER - thrust, camshaft gear: © . . it .-, oo ol 1 :
. . ‘ - 5 L X . — 9 - 126- -9 KEY - woodruff 1/8" x 1/2” ... . ..., i 2
’ ' ' AN ' . : _ ) > W e 10 C * ;23304 CAMSHAFT - {includes C 20233 pin). .~ . i<, L, ... .. .. T - .
j . ) o ; : 2SN C . ) k ’ 1 C -20233 - PIN - camshaft center . : . . TR T SR U S A | .
o ) ' - . L ' g ‘ a 12, .. C . 24931~ - PISTON AND PIN ASSEMBLY -Standar (includes item 12} . .= ..... .. 2
: N . O = 1 . ‘ " 127 - 'C . 24932.  PISTON AND PIN ASSEMBLY - 005" oversizé {includesitem 14) .. ..., =2 :
’ . . ‘ A | | : e BT ; .12 . LC 24933 PISTON AND PIN ASSEMBLY - .010" oversize (includes item Moo 2 ; :
- ~ SR - e -~ S .. 1270 . C. 2493 - PISTONANDPIN ASSEMBLY. - 020" oversize lincludes item 14) ... . , .. = 2" ;
‘ o , . ‘ . . - . . 12 C 24936 . PISTON AND PIN ASSEMBLY - .030" oversize (inciudés item.14) ... ... .2 :
o ) : ; : _ gy ‘ g e T2 C' 24936. . PISTON AND PIN ASSEMBLY -~.040" oversize (includes item: 14} . . . . . " 2 i
‘ . . i . ool , . . : 13 - C 20240  PIN-piStOn «...»..in. ... LR L L A S 2
o . \ . 7 . =~ ‘ oo ' ‘ . 14 .C 20241 " RETAINER - piston pin - . . . . S R T A 4, A
' ‘ " - : ) i o ' : . -' . 16 C 24937 RING SET - piston, {standard} . ... ... .. .. ... .. R RTINS, w2 e L
" e . i . ) : | 15 C .'24938 _RING SET - piston, {.005" oversize)..". .. ... .o L) e r e 2 o
e ' ' ‘ _— ‘ ) . A 15 ®C 24939 RING SET - piston, (0107 GVRISIZE) -+ ius v s i s s 2 ~
' ' ' : o : : = : ' - 15 C - 24940 RING SET - piston, (020" oversize) . ... ... PR T T E TN A S 2 :
’ .- ‘ ’ . . . T - ' ) i - 15 cC 24941 ¢RING SET - piston, (.030" oversize) ... .. B T - 2 .
- - . - e -1 T C - 249420 RING SET-- piston, (.040” oversize) . . . . . . P e, 2 "
: 0 , , , - ,' ' P e 16 ~C . 20202 - CONNECTING ROD ASSEMELY - {standard) includes 17-and 18. . . . . . . 2
Con : . o L L o L ' 16 C . 20203 CONNECTING ROD ASSEMBLY - (.010" undersizg) includes 17 and 18,. 2
' . _ : : ) . : ' ¥ . ‘ ' ‘ 16 °~ C 20204 CONNECTING ROD ASSEMBLY - (.020” undersize) includes 17 and 187.. 2 _
- : g . : . T - 18 c 20205 ™  CONNECTING ROD ASSEMBLY - (.030" undersize} includés 17 and 18. . 2
) S . P - 17 "C’ 20212 . BOLT- connecting rod, special 5/16” N.F. hex . ........ A
. . : ' v N , . ' 18 131- 827 - NUT-lock, connecting rod 5/16"'N.F.hex ....... . ............, A
. : : : . ' ' L 19 - c 20215 SCREEN - flywhegl ... ........ N 1. . -
: ' oo T L o - 20 C  .20303 WASHER - 7/16" flywfieel mtg, . . ... ... .. .. e, 17 :
' o B ) . ; P 21 © o9 287 . LOCKWASHER - 7/16". .« ... ottt v si e oo 1 .
. - , ' - . 2 . 13 764 BOLT - 7/16" x 4" N.C. hex, flywheel mtg. .. .. .............. SO |
T - - g . : . .o 23 ~Te 25070 . KEY - 1/4 x 1/4" sq. x 2, rear crankshaft . . ... ... e e e | A % |
' : C s . ' o 24 "R 13338 .RETAINER - crankshaft gear . . <. . ... e i 1 A
. I ) ‘ L - - 2% - c 20219 WASHER - retaining, crankshaftgear. . ... . ...couuu o ln .. .. t [
| .- : : : | . - A _' _ .26 C -22500 .  CRANKSHBAFT -€NGINE - v vveeeae s 1 .
5 ' ST ‘ ) 27 - 182- * 547 - SCREW-locking 1/4" x 1/2* NCoheX . . vvevenvnn o 3 ‘
. . i o . : ) ) <~ ) ‘ 28 - C 7 24325 HUB -governoreup - . ......vvvueseulveninenon.. Pt 2. '
E : ' : . - : . . . ‘ 29 e 22262 - GEAR - crankshaft. ... .. RPN T T B i
' A ) ' . i ' ‘ _ . 30 C - 22263 SPACER - governor flyball. & « .. vvve s N 1 ;
. ' o ' 3 ’ = ' o _ 31, .. C* 22284 PLéTE-goverﬁongball..............P...U_... ............... S, :
\ Do - S . . ' C - oo ! t, -, C - . : ) o
; 7 7 ' . ' ‘ X . . & ' \:kﬂ: “ ’
- St a Tl - ’ : . : ’ : ) ' ‘ - . A - ~ ‘v
. . . T ¢ - - ) : - - u . ! , ' ) . i . - ' . . . ”.:
- . - @ B - ) i . N N ) & g
- B ) > v . ‘ '_ ‘a R ) . 3 . R ‘ , ' .
. -} v ) Vs - ’ . ) ) . N ' o - © ”, ’
’ ; . : ' , ) _ . , ; - Printed in U.S.A. - 2. - May 1980 _
e At




'
'
i

ire Erera e e o m

a

o e e g oy

v, vt

-

P L b T

N

-

'REF.. - PARTNO, -

f - .
CASE MODEL 446 COMPACT TRACTOR ~» ~ [/ ~*. W
. ENGINE BLOCK-AND’ATTACH‘ING PARTS - :
SR DESCRIPTION TR . '. .. RE@D .-
. e 7 N . o
. C 24945 BLOCK ASSEMBLY cylinder, \standard bore (for B43M engme] ...... T
1 " e 23318 BLOCK ASSEMBLY - oylinder, standard bore (for BF-MS- engme) 1\ T
.2 41- 26 PLUG - camshaft expansion . © = v o uiass s P T PR R AV
< I € 20256 wt SHIM . réar bearing plate<{.005"). . .. ... i\ . . e DL T UUAR D
4,7 .13 -, 620 BOLT - 3/8” x 1:1/4” NiC.hex ... 5. o« - e BT
5 C - 22618 . BEARING-- crankshaft, rear {std.). . .. L1
.6 T T 20267 WASHEFI thrust, ‘crankshaft bearmg b2 .
7 ' 20268 '
8 C 720269
-9 Cc . 20270
C. 20271
C 20272
c 20279
C. 20287
C - 20282
c 20202
Te- - 20295
C 20302
C . 21568
C - 24947
) b
C 20243-
.C 20244
22 "¢ 20245 .
23 195- - 2010
24 - C 20247
25 " - ¢ 20248
26 C 20249
27 ¢ 20250
28 C . 20251
29 ¢ 20253
30 C 20254
31 C 20574
32 C 20257
33 C . 20258
Y} “C . 20259
35 . c . 20261
‘36 e 22619
36 c 22620
36 c 22621
36 - C . 22622
37 129- - 102
38 13- 428
39 .C 20275
40 C 20276
40 ¢ 20470
y .

Prifted in US.A. _

GASKET bearing plate , e
. - PLATE - bedting (excludes bearlng)
.* _BEARING- camshaft'. .-
" SEAL - bearing plate.'.
PIN - main bearing stop - =
'LOCKWASHEH 3/8” bearmg plate
TUBE - ail, crankcase AR
< INSERT -'valve seat, mtakeA .
~ INSERT - valve: seat exhaust ..
‘GUIDE -valve', ... ..3 | T ‘
BEARING - crankshaft front, (std) S S It
. GASKET - vaive guide, intake. .5 ... ... e laanet e
BLOGK ASSEMBLY -.short (for BF-MS engine} (mcludes cylinder and -
crankease, all bearings, crankshaﬂ camshaft timing gearrgovernor <.
<7< gear case, rods pistons, nngs, valves, oil pump and-breather tube . L 1
BLOCK ASSEMBLY - short {for B43M engine) (includes: cvlmder and

L

« crankcase, all bearings, crankshaft camshaft, timing gear, governor o

. - gear case, rods, pistons, rings, valves ail pump and breaﬂ1er tube ;...
SPRING breathervalve . .. ... .c;oe e, EERRE .1
VALVE - breather 0. ... 0 e e o ie i i nge e s itens =
BAFFLE - breather, . . . w..vuvsenomreivedeunns

' WASHER‘_— 18" .. Eea e

e % ata.Er m m e R wETE B8 AR NN e s A om

COVER - ualveu-_l e e e
COVER-valve RH. . ... oo it i i gan s e .

-

GASKET -valve COVEF. » . ol v veesneneicenns Cremaee et

STUD - cylinderhead 5/16” x 2-1/16” N. F. Cemeeeaa (rrmmanaas o1
. WASHEH copper - S S, e

GASKET - cylinder head . . . .« v vv .. y E T

HEAD-RH.No.2 ........... M eeeisenensa s .

. HEAD-LH.No.1 ...inreennn. AU e

HOSE -.breather. .. ... e eeaeeer e DA
BEARING - crankshaft, rear (.002" undersize}.”. . ... ... s .
BEARING - crankshaft, rear {.010"=undersize}. . ....... Peeaeeaeaat

. BEARING - crankshaft, rear {.020" undersize). . . ... edeeeraaiaaea
BEARING - crankshaft, rear (. 030’ UNdersize). . . - 3.1 venn o e
NUT - cylinder head 5/16" NC.hex .. oonivennanns C et .. 18

. BOLT - valve cover 1/4" x 1-3/ L T 2
RETAINER - valve sprifig . . .« oo v vvvvnevnenans e v 4
TAPPET -valve (standard) . . . o v v o e v ies v evanrrnncnnnans .
TAPPET - valve (.001" oversgze) ...... . et e e gtar e 4

L

1
1
1
1
1
2
8
1
1

s
STUD - cylinder head 56" x26/16" N.F. .o v 6
2
2
2
1
1
1
1
1
1
1

b

:
:
!
14
v,
3
i
1
H

EITPY I
!

g
‘.

T et et g ety T, T Skt b A mmchh w2 et

ot T e

J Kl . L
AR b B« o s b

L

]

b Rti ) e — 2 ]

- ]
[P SRS

ek, DL S

t




,;\ . R K .
- N ] ~ f]
- = : ) ) ) N . -
K : CASE MODEL 446 COMPACT TRACTOR ¥ LE
i s ’ s ’ - 7 - . s
] . ¢ . - _ . ) . .
. & . - ENGINE BLOCK AND ATTACHING PAR;I'S LS RPN
E REF.  PARTNO. . . DESCRIPTION ‘REQ'D
i 40 c 20471 "TAPPET -valve (002 0versize) . .. ... ...cuuiuve e nuaitn.. a4
P 40 c 20277 TAPPET : valve {.005” oversiza) . . . . . [ e 4
: to 41° 7 C | 20280 VALVE -intake ..... e e e 2
42 - cC 20281 VALVE-exhaust................. e aiaeeaa e =2 .
i 43" .., €& 20283 " INSERT - valve seat, exhaust (.002" oversize) ....."........ .. 2 -
i 43- . C 20284 INSERT - valve seat, exhaust (.005" oversize} v . ... ... v .2
: 43 = C 20285 . INSERT -valve seat, exhaust {010 oversize)™. . .. .. .%o e r oo ee 2 .
- © 43 c, 20286 INSERT - valve seat, exhaust (025" ovérsize) .. . ... .. e eaaaaaa 2.
¢ - 44 -G 20288 INSERT - valve seat, iritake (002" oversize) ... .................. 2
: 44 C. 20289° - INSERT -valve seat, intake {.005" oversize) . ... 2. . ......ouuuenn. "2 .
' . A4 c 20290 INSERT.: vatve seat, iritake (.010” oversize) ... ... ... ..... ¢... . 2
44 - “C 7 20291  INSERT - valve seat, intake {.025" oversize} .. >. . ... ..... e 2
‘45~ - C 20412 - TUBE “fuel pumpvacuum, .. 5. . .5 ... . el RN . 1
45 -C- , 20293 °  SPRiING-valve ......... R S .4
47 C . = 20204+ LOCK -valve and spring™. o ...... ..... TP I -
48 C_ 2029 BEARING - crankshaft; front {002 undersize), .. ........ > reeare 1
. 48 c' " 20297 BEARING - crankshaft, front ({010 undersizelr. . ... .. [ e 1
48 . C, 20298 -~ BEARING - crankshaft, front (020" undersize).. ., s i iwmentn. 1
48 T C, 20299 BEARING - crankshaft, front (030" undersize). . ... ... ... ..... "1
48 4 13 68~ BOLT-3/8"x1/2"N.Chex......... PR e it 2
50 C 20377 * KIT: gasket, engine (for BEMS engine) , ..« v oo vevennn.. reeees
R - .C 20885 \:‘KIT-' gasket, carbon removal (includes:-+alve cover gaskets, - .
- ' . ~°  cylinder head gasketg, and intake manifold-gaskets)(BF-MS engine) .= % 1
. C 20378 . *KIT - overhaul, engine (includes? Jalves, valve springs and }\\ N
F N : retainers, ring set, bréather tube, points, plugs, cdndenser, i :
. - N -7 i crankshaft retaining ring, air cleaner element, carburetor - : ;o
. A .o . gaskSt kit and engine gasket kit) (for BF-MS engine). . A 1] '
P »0 T 7 ¢ 2522887 KIT- gasket,engine (For'B43M engine). . . . . . .. S R T
Pt c 256225  , KIT - gasket, carbon’removal (fof B43M engine} {inclides: valve cover gaskets, - 5 - -
; 8 ” < o 3 cylinder head gaskets, and intake manifold gaskets). . ... ... e T Moo
A " C 25226 KIT - overhaul, engine (for B43M engine] {incl{ides: valves, valve springs and LNy s
e L - " - retainers, ring set,-breather tube, points, plugs, condenser, crankshaft oL
P * retaining ring, air cleaner element, carburetor, gasket kit and ' =
et R - . - enginegasketkit}........... e PR TR =T
: . - . < - » . ™ . . - :
i : . - & & N
l - T A‘ é - - T h
. = g . ° - s - '
: . - e v - ‘.,, . & - EN "n |
» 5 . DR a - - . K
o - -f,‘-‘- s r?l.ﬂ - N L N ¢ ¥ K
u ;'. . - Fl d k) Q? \
i i = - ‘ T ) - ~ )
; * R : \ e -
/ L. e o s (
B " ' * . /3&
T - -
. L ! 1 ”
' - [ N . ) = B 1
| - m - - . . : - .
! Printed in U.S.A, ) - ' .. .May1eB0 . -
| - - .
M ! - e i

)




14 : ‘ ' oo

¥

e
’ 3

4

M“

weviaraeay Ty
.

ey

{

(s

3

o,

OONDO AW

o)
m
L

° Printed in US.A.

PART NO.
C - 22631 _,
¢ 20305
c 22632
c 20307
182. 84 .
“C. 20308
c 20310
211-. ., B
C- 20312
C. 20313
c 23320
C 20315
c 24958
C 20316
221- 14
_221-0 844
c 22633
C .. . 20320
14- 616
‘C 20322
- 20323
SC 723321
g2. °6
13- " 640
92-- 4
" 13- 416 -
C 20329 °
C 20330
C 20331
C~ 20574
- 13-, * 512
13, . 628
13-+ 536
C . 20325
221- 1190 -
221- 1377 .~
% b
L

o n- °
CAéE MODEL 446 COMPACT TRACTOH- . \ Yo

o

OIL BASE, c;u'L PUMP AND GEAR COVER.

DESCRWPTION . SR

_ COVER ASSEMBLY-— gear '
BEARING - ~governorshaft. . ... L . e e e

* "SHAFT AND ARM ASSEMBLY - governor

. YOKE - governor shaft
SCREW - yoke retaining

g
*

" #PIN. - governor, cup stop

SEAL - oil, governor shaft '

. BALL - governor shafr bearing

SEAL =»gear cover. .. . .....

" GASKET - gear cover

......................................

.
......................

DIPSTICK ail level mdlcator (for BF- MS engine} . . ...... ... -

DIPSTICK - oil level indicator (for B43M engine} :

--------------------

GASKET - oil pan

......................................

PLUG - 0|I base, 1/2'" sq. head

---------

PLUG - ajl base, 1/2" socket head,

BASE - oil

--------------------------------------------

SPRING - oil by-pass.. B

......................................

BOLT - qil by-pass 3/8" x 1" N:C. hex

.........................

VALVE - oil byfass. .~ ... ..
PUMP-o0il ....cvuennn...

-------

------------------------------

................
.............................
.............................

..............................
e

BOLT - 1/4"x1"NC hex . ... ....... PR e e b

COVER - ~oil filter pad {for BE-MS engme)

......................

GASKET -_oil filter cover: (for BF-MS englne)

.....

WASHER - 5/16" copper D

" WASHER - 3/8" copper

BOLT - 5/16" x 3/4” N.C. hex

--------

BOLT - 5/16"" x 1-3/4"
BOLT - 5/16". x 2-1/4"

"KIT - gasket,8il pump

NIPPLE - oil dFain

LR I R I L LR B S

ELBOW - oil drain

.’adm—t—lm.‘_n_nh;_\’_n_;-n

_.'_._,_,,‘_IhM_;q_._.'whﬁbh'_n_a_l-a'_t_\.h—_g)—l

. " . May 1880

.
- N

+
[LIN




- - : - T e s ‘
, . (Y - - )
CASE MODEL 446 COMPACT TRACTOR s T 17. :
' . St oL T i i
.. o, N e L . [T
_ . . GOVERNOR AND BLOWER HOUSING -~ ' -.. " - 1.
< REF. ' PARTNO. " ° . DESCRIPTION e ., REQD
1 - G 20359 . ROD - governor control . . . . . R R 1 - -
2 C 20360 *. CLIP - governor control rod, ‘carburetorend . . . .. .. e N B3 ;
"3 C 20361 - CLIiP~ governor control rod, governor end Btk e E s e e T . :
. 4 C . .20369 ARM - governor control. . ... ....... PRI et . 13 N N \
5 C - 20370 " BRACKET - govérriormtg.. ..\ ....... fee e PR ,
6 C - 20371 SPRING - throttle lever adj.. ... ... LA R S 1 :
R 173- 64 - SCREW-#6 x3/4" round hd. mach. ...:L .%o ®0ulunun. s, 1 Lo
8 C 20372 CLAMP -swivel, throttle . . .~ ... ..ot o, 1. i
9 195- - 14 . WASHER -swivel clampmtg.. . . ...... Wi e e, . 2 -
10 . 13- - 2, PIN-- cotter, swivelclampmtg.. .. ............. S, - g .’? "
1 169- 74~ . SCREW - #8 x 5/16", swivel clamp .. ... ........ A e e 1 . -
12 c 20375 BUSHING - governorcontrof ., ., ........., e e 1 L
13 C - 20376 ° SPRING - governor. . . . . e e v 1 o
14 C 20374 CLIP - throttle cable, ... ... . e, e . 1 .
15 .7 121 3 . BOLT- V4" x 1/2"N.C.heX. . . oo T 2 oot
16 92 4 LOCKWASHER - 1/4" | .. . i e e 2 )
A7 195- 2027 .. WASHER-5/18".. .. .vu. o, 1 I o2, -
=18 - ~ ¢C .20362 BAFFLE - cylinder air, L.H. {for BRFMS engine). . . . ... .. e e 1
18 G 24957 _ BAFFLE - cylinder air, L.H. (for B43M engine) -, . .« v v oennnsnannnn . ) 1. Lo
19 C 24952 - " BAFFLE - cylinder air, R.H. (for B43Mengine) .. .. ... . uu. ... .. 15 0=
.. 19 . C 20364 BAFFLE - cylinder air, R.H. (for BF-MS-engine}. . . .. .". e 1
- 20 ¢’ 24953 HOUSING - blower (for B43M engine) ... ...... A S 1
20 c 20363 ~ HOUSING - blower (for BF-MSenginel . ............0 .. .0 0.0... 1
21 163- 22 BOLT.-1/4"x7/16"N.C.hex. .. .... . ... .cceuee o .. B A
22 c 20230 MOTOR - starting, 12 volt {seebelow) ., ... ... 00 ..o . 0. ..., 1 .
23 . 13- 516 BOLT -5/16" x 1" N.C. hex, starter motor. . . .. oo vy founnnnnn.. 2
: "24 . 92- 5 LOCKWASHER - 5/16". . . . .. R LT P
1 ) . . ; i} " € 20230 STARTER MOTOR e T T
| - .t . € 2023F ° COVER-dust.....:........... e P U ‘
’ - - L2, C 20218 NUT-stop . 0ot e e ey faean . e 1.
: - 3 - C 20217 WASHER “stopnuf..:.. 0 ... i i L :
| : | 4 C . 20260  SPRING-antidrift............... A A
i . s | 5 c 20273 SPACER -dustcover. . ....... D T X T TN -1 S
<o v ~ 6 C - 20274 DRIVE ASSEMBLY . . . ..ottt ie et e e T :
C? © 7 - C 20278 ,  BOLT-thru ..............: S e o 2 |
& 8 92- 4 7 LOCKWASHER -thrubolt ............ e S - »
. : 9 c 20333 CAP ASSEMBLY -driveend .......... A e 1 . E
‘ o o 10 - c 20334 WASHER - thrust, armature. . . . . .. [ | '
- - 11 - C 20335 ARMATURE -startef motor . ............... S, T
12 NSS HOUSING - starter, order C 20230 starter .. .. .................. 1
13 C. 20336 - CAP'ASSEMBLY - commutator {includes item 14 thru 23) . ... ... tee.
| 14 NSss CSPRING -brush. . L oo et e e e .4
15 NSS - HOLDER -brush .. ... .. ... e e 1
, P 16 NSS SCREW AND LOCKWASHER - brushmtg. ................. 2
- o B ¥ ~ Nss L BRUSH-ground . ... ... .. .. e ; 2
" . T 18 .- NSS . " STUD AND BRUSH ASSEMBLY ... ........ e 2
. - 19  ° NSS : * BUSHING -insulating. ... . c. 0o i S
20 NSS WASHER - insulating < . . . . . e S e Lo
) 21 NSS ' - WASHER-studmtg. ......... e e -1
) . 22 NSS ) LOCKWASHER -stud mtg. . .. . ... R i o1
- LT 23 NSS - : NUT-studmta, ... e 1
= . ’ - b . c ', 20337 KIT - brushand spring_{includes items 14, 17 and 18} . _ .. _.......... 1
i ' . , e - . > :
: o : . o , o . . PrintedinUSIA. . “May 1980 °
i - : i B ' LS \ - )




9§

REF. -

—

\
[{=Ta s BN B e F L & R UYL

[ Y
W —Q

Far

PART NO. *

Prigted in LU.S.A,

NSS
C 20339
C . 203417
.C 20343
C  20346°
C -23322
192- 8
'Cc 20353
C 23323
129, 28
¢ 20345
C 20347
_165- 143
92-° 4
214> 259
C. 24957
C - 24954
92- L3
C 20349 .
c 24308
c 21945
C 20366
C 24956
173- 219
c 25227
C 25338
3
¢ 23853
J182- 85207
195- 513
c 23854
182- 83 -
192-. 6
C 23855
165- 143
192- 402
C 23856
c 25100
C. 20345
C 20347
C. , 20353

I
" CASE MODEL 446 COMPACT TRACTOR 8t
IGNITION AND CHARGING SYSTEMS -~ - ° . K
i DESCRIPTION " REQ'D
. I o — P Lo
BOX ASSEMBLY - breaker contact {used prior to S/M I
" 9728278) use C23853 forservice - ... ... ... A 1
"GASKET -breaker box cover .. .. .iv .oy vninnannvnnans <. 1!
POINT SET -breaker COntacts .7« i oo v v enssaen cnunedons 1
COMNDENSER - breaker contacts., , ... A T
COVER -breaker boX .........viveeeueecnnennnnaneas 1,
SCREW:#Bx5/16"panhead. .. ..vovuurrreneennnnend 3,
LOCKWASHER - #B, condenser mth. . .. . oo v ieeeennenrnnss o1
LEAD ASSEMBLY - points to.coil . . . ... .. R 10
SCREW - #8 x 3/8" pan head, breakerpoints mtg.. . . . .. vu v v o "1
0 NUT - #8N.C.hex, points mtg. . ... vvurenucncnnn . -1

GASKET -breaker DOX Mi0. . v oo v vnie v vnneannns P SR

PLUNGER - breaker contact .. ... O 1

SCREW - 1/4” % 3/4" N.C.sockethead . ... .v.vvvroennnrruran. 2.

LOCKWASHER - 1/4" ...t vt i eeeee e eeadeeenannenns, 2

CLAMP -coilmtg. ... ... i ittt aiannnans PP 1

"CLIP -sparkplugcabiles . . .. . .. it i e e i e e 1

KIT-spark plugcable .. ... .t i s e r s e 1 -

LOCKWASHER - #10 . ... . it v et s i st css s e rannssssans 3

COLL -ignition .. ........ e 1

SPAHKPLUG.............................ky/ ......... 2

REGULATOR, RECTIFIER ASSEMBLY -12valt. . ... x4 . ... . 1

STATOR - alternator charging {for BF-MSengine) . ... ............. 1

STATOR - alternator charging (for BA3M enginel ... .o o ovveereneeanns 1

SCREW-#10x1-1/2"rd.head mach. ... ...« innn 3

CAP - Ol .ottt e it SN . 2

CONNECTOR . .. i ittt ettt ime tncneaeansrarnransnnanns 1.

BREAKER BOX ASSEMBLY ) ?
{USED S/N 9728278 AND AFTER)

BOX ASSEMBLY -breakercontact............ TR - 1
SCREW - #10-24 x 1-1/2Z"panhd. ... .. ... v eiiieiunnn 1,
WASHER -#10.. . ... oav e nenns PP e 1
COVER -breaker boX. .o .o vuenen oo nnnnns s 1
SCREW - #8-32 x5/16" self tapping . . . . ... ... oniinnen 1
LOCKWASHER “#8 .. .. ... nunrnnnrnsn fe e - 1.
CONDENSER -ignition. . . ... ... e PR e 1
SCREW.-1/4"-20%3/4" .. ........... e PR 2

- LOCKWASHER -1/4" . ... ...vciivn e e 2
POINT ASSEMBLY -breakercontact . ... ... ..o ennnn 1
BASE -breakerbox . . .. v. ..ot i e 1.
GASKET -breakerbox . .. . v vie v i v e r e e }.. |
" PLUNGER -breaker hox. . . ....... Mt . 1
LEAD -breaker tocoil negative . . .. oo o v it s, L
\-._ . 3
P - 4
¢ t
X "May 1980




£ ' ”‘ ) -
CASE MODEL 446 COMPACT TRACTOR * 21
HEAT SHIELDS AND ENGINE BAFFLES
REF. PART NO. "y~ DESCRIPTION REQD
1 C 25489 - SHIELD -exhaustpipe LH: .. .. ... e 1
2 C 25490 SHIELD™~exhaustpipe RIH. .. ... . ... . ... 0o o e, e
3 13-, 1 BOLT -1/4" -20% 1/2" hex .. ... ..o, T, Lood 2
4 192/ 19 LOCKWASHER - 1/4" . ... . ittt ie i, 4
- B 120- 10T - NUT - 1/4" S20RBX o v vee s e eee e e e e 4
6 C 25336 BAFFLE seylinder LH. .. ... . .. 0 i, 1
7 C = 25337 BAFFLE -cylinder RH. . ... ... . e ie "1
;] 13- 3. BOLT - 1/4" -20 X 3/4" hex ...t u e oo e 2
9 C 23566 SUPPDRT pump mountlng ......................... Ve 1
\\l ‘. . . . 7
. EXHAUST SYSTEM =~ - .
1 C 24703 | *MUFFLER ASSEMB LY- exhaust: . ..... .. . .. .. 1
2 , C 22969 PIPE -engine.exhaust L.LH. . ... ... ... ... 0 v . . ..., 1
3 C 22725 CLAMP ASSEMBLY -muffler .. ... ....... O e 2
T4 BRALE 256 BOLT - 5/16" x 1-1/4" round head, square neck N.C.. . . . PR 1
5 192! 20 LOCKWASHER -5/16". . ... ...\ v iiiiine ... 3 1
6 . 128- 102 NUT-5/16" N.C. hex. . . .. .. S, SR
7. c . 22970 PIPE -engineexhaust RH. . ................ e e 1
8. . C 24296 WRAPRER -muffler ... ... .... e DT 1
2 9 - C 235817 COVER-mufflerend......... .., at et aa e raae 1
10 .C- 23580 INSULATION - mufflerend L. .. ... .. ... Faaao 1
11 214- 272 -*  CLAMP - wrapper mounting . ... .o ou s on s e e 3
12 C 23686 INSULATION - muffler R T i 1
13 C . 20468 .CLAIV[P ASSEMBLY muffler (includes items 4, 5and6) ..... .. .. ceeee. 2
. . -
A h
3 LY ‘h *
- ) '“
- 3
- ’ ) a- '
Printed in US.A. - - - YL - . May 1980

1




Ll

E 1
; S :
f & ;
DE T - o
‘ ' ' CASE MODEL 446 COMPACT TRACTOR 2 - ?
' } CHOKE AND THROTTLE ~ - | i
. " REF.  PART NO. DESCRIPTION _ ‘ “ REQ'D :
: R C 16449 CONTROL-throttlé. . .. ..o ereernenrrnennernens. O | ;
- 2 C 12224 HANDLE - throttié control, black .. . . ..o v e ee i nenns q j
3 C 16448 CONTROL -ChoKe. . .\ vt ettt e iiee i iiienicenansraneennn <1 ‘
4 C . 14506 HANDLE - choke control, white. . .. ........... [ A 1
- - B 11- 3 © BOLT - #10-24 x 1/2” N.C. round head, squareneck .......... .. 2
8 . 192  -18 LOCKWASHER - #10 Std. plated. .. .. .. e araanaan 2
5 7 129- 17 NUT - #10-24 plated .. ......... i e ‘e 2
: = { -
I . -
! ﬂ " FUEL SYSTEM ]
' . e ' T o
1 C - 10657~ ELBOW ASSEMBLY -fuel tank .. ...\ ... .. e “17 B
2 .. A 62079 CLiP-fuellime......covuuiiennnnnn. e e, 2. :
3 C 19238 - HOSE -fuel ine 43, i . ... ittt inreenelennnn e o )
. 4 C -~ 18363 TANK -fuel .o e e 1
- 5 =€ 11529 CAP-- fuel tank {includes insert) .. .. ......... Trr s 1 ”
6 c 11645 . INSERT “fUEICED « + v e v v v et eieeaiineaientennnssn 1
- 7 C 16796 - STRAP - fueitankmountmg..........................-.:.... 2
8 173- 215 - SCREW - 1/4" % 1/2'* N.C, round head, machine, zmc plated . . .. ... .... 2 -
.9 129- 504~ NUT - square T/4"NC. .. .uveenennunns R LT 2
10 - Ce 14690 CUSHION - fuel tank ". ... .. .. e, ‘2 N
Me « 214 103 CLAMP-hose 172" .. ...\u... . P R "2
r N 4 o L.
v e .
i . 9 -
; ' » - R .
: - ., B a " ¥ -
y C . .
F N = * o : ’
B \‘ & Ql‘
! _ » %
", j‘ ‘f‘ v’ & € s e L3
; ' ! ’ LW -
b - -
: N - C, )
. ) = - *
{ L » - Al * . _ +
’ ;; '& _ ~ - R
.% : - : g
L ‘ :
- p . , :
) é ) P N i -'
| | . ~ |
’ § » ‘\\;‘\ o —<:
= Péinted in U.S.A. -May 1980
o . ro : A
o -0 i




AT

©
A -
N H ;
;
[ A
LA V] t
T ad ¥ it ir -~ i)
iyl LA o w )
LEAvd b 0 07 T e
Lk gy 4 I ! A '
7 = 'f‘ﬂn I.hi';‘ .‘If 'f ’ e " 1 '
N - I3 L - H
D odoa om (1 g, 1 T
1 L[] =2 / P}
b a W | LR P Aty
L) bl | TETCAR ST T L et}
1 Yo U | e UL !
1 oeaavam . 1) ML M,
LY . m L A=
L A
AL L > @
N 4
(3}
]
" -
.
2 K - <
. "
- .
Sas fl
o g
.
!
s
o
*
~
v
¢ i
-
.
L]
L9
- - 1
B oA -
. o
. ~ -
. ﬁ /
> . -
a L]
- - .
. L.
]
i
'
B
e -
" 3
" R T hd
° = =
, -
= z F]
- L
.
" e

b
!

ot o]
m
o

A
c
C L
353-
-
- 138-
.C
A
132
10 - 132
1 C
12 T C
13 353-
14 C
15 c’

CRO~-NmHOhsWN =

16 131-°

17 195-
18 » - G .
19 . 113-
200 - c
21. . 183-
22 T 131

]

Rrinted in U.S.A.

PART NO.

37247
22008
22921
462
20093
- 86
20036
39619
a1
310

149086 -

19867
" 442
20038
19767
. 178

104

- 20063

207
23004
24

67

- KNOB - lever, PTO

CASE MODEL 446 COMPACT TRACTOR - &

PTO CLUTCH LINKAGE 1 e

DESCRIPTION

- T

LEVER - PTO engaging. .. J ‘ e v . . .

R R R N R R B

. ARM ASSEMBLY -PTO . ;
. BUSHING - lever, dash tower ,

BUSHING - fliplock

PIN - roli 3/16" x 1",

------------------------

.
---------------------------------

.............................

SPRING - lever, PTO ., ., .

WASHER -nvlon, , . .n "

-------------

PIN - cotter 3/16” x 17, . ... '

PIN - cotter 1/8”" x 1"

. .
.....................................

---------------- R L T LR L S R R

WASHER - nylon 3/8" , .-

---------------------------------

. SPRING - clutch rod
BUSHING -'heyco .

BUSHING - nylofh.

ROD - clutch, .

NUT - lock 3/8"

.BOLT - #10 - 24 x 1-1/4" hex washer head . . .

- Chamrersr et
NUT-#10-24lock......... P R PR e e e
, .
. . -
g k- L et
ey
. ™~
- A .
- 4
\ .
_ v
\
»
- El .F-
L
. @ 3 4
¢ LY
- l
o
R
- - MY []
Ll b
i -
“
: ) -
+ Fl ¥ e *
3 e M . L
4 -
. . R May 1980
G ' .
:’ 6

-

-

©

e e B4t o &

e B b e o Ak -

P N [ vy

.
=Ty

e o B dcur szl

L

po £ e e oL T

[P

G




. P
d .
- - -
N
<
.a 5 ¥ t ~ =
- X
; -t £
26 : -
0.
iy -
Y
K
-
.
Jn
<
t
[
<
-
+
=

M e e e — ——-

..2 Y
" REF. PART NO. -
o NSS
1 C - 16616
2 . C 18901
3 . ¢.' 23392
4 164- . .M
5 "193- 7B
6 c % 23740
7 - C 15515
g %C 15557
g c 22671
w - c 23245
11 c 15556
1 C 21596
12 c 23033
13 c 16786
14 _F 59014
15 ‘C 18908 -
16" 0 . 2815N
- 17 c 18940

Printed in U.S.A.

. To. C L > 27 °
CASE MODEL. 446 COMPACT TRACTOR | ~
C19804 CLUTCH ASSEMBLY (PTO) - \ L.
" {See page 27B for service clutch) - CoL e e
DESCRIPTION T 7 ReaD
" CLUTCH AND FAN.ASSEMBLY (use.C24783) .*. . .............. 1
, FAN -codling......... et e ittt e 1-
- HUB-clutch, ........ R 1.~
- ARM-engaging. ... ..ot e eaas e 1
BOLT -5/16" x 3/4” N.C. flathead socket. . . .. ... i. ... ... 2
. LOCKWASHER - 5/16" cauntersunk exterqal togth. .. ........ 2
©OPKIT Sdise, friction L)L L L e e 1
WASHER -spring. . ........... e feereaae 4
WASHER -spacer 050" . ;.. .. ........ e ... UAR
PULLEY ASSEMBLY - clutch {includesdisc).. ... ... .. ....... 1 -
BEARING -camand pulley~ .". .. ... .. b r ettt aea e 3 =
WASHER -spacer .010”" ", . ..... e e e s --s... UAR '
.WASHER - spacer .005" ... ... S e _UAR
CAM-cluteh ... ......... s Wi e 2
SPRING - clutch load ... ....... D T
_RING -retaining = ... .. ......... s erasan e 1
SPACER - hub. . . . . e e pee 1
, WASHER_-fan17/3 S 1
BOLT - /2 x 1-3/4" N.C. hex, L.H. threads . Ceeeen cese 71
[<] L o
™ 7 ! - * LN
b =
- b s .
‘ v | ,
r £l = "
i ' . . st Mayt1e80
- ot ’ M ) ' - /',




o

~_r-
v
w0
Aol
v
. N _—
¥
' hal
- . N
@ .\
!
|
LS o I
s |
1
i |
. |
. !
~~I'-’
-
Y
!
: 1
: L
|
W
B
v .
- &
4 5 -
L] -
- u -
R 3
~ I N
bl = )

——— i — ———

: . - . - VAL
1 - - -~
' . CASE MODEL 446 COMPACT TRACTOR - 278
- . ® C24783 CLU'[CH ASSEMBLY (PTO)
. . ’ .- {For Service) i ; .
; REF. PART O. © DESCRIPTION : REQ'D
h ' ot . - ) . .
i G 24783 CLUTCH AND FAN ASSEMBLY .. ....... e e e 1 ¢
1 C° 16616 FAN - C00liNG . . oottt et e sttt r e iaaa e .. 1
2 C 24741 HUB-clutch. ... ..... ... ... .ot e Krrranaans o
3 C 23392 ARM - BNGAGING. v et et e v i i e e 1
"4 164- 41 SCREW™5/16" 18 x 1" flat head socket ........oivveerunrinn... 2
1) 193- 76 . LOCKWASHER - 5/18" countersunk external tooth .. ... AN 2
- 6 N o 281BN . WASHER- fan 17/32'_'. A s e S 1
7 C . 15515 WASHER - spring .. ... %0 00vinnenennns e 6 .
B C 165567 WASHER -spacer 050 . . ...0.. ... e 6
9 c 22671 PULLEY AND DISC ASSEMBLY . .. .. ... ... ittt iinnnnnns 1
10 C 23740 - KIT-frictiondisc. . .. ... o .l i ittt eiinenann .- 1
. 11 C 23245 BEARING -Ball ... ... i it i irercnee il innnnnns 3
12 C- 23033 CAM - clutch.~ .. ... I A -2 -
13 T C 16786 -- SPRING -clutchload ... .o vi i e it cm e eema s . 2
14 128- . 125 NUT-1/2"NF. ... .. .. A 1
N 15 C 23627 GUIDE - adjusting MUt o . ottt i et tesimrannas s r e caae e 1
T 16 . C 23624 WASHER -spacer. . ... ii ittt innsan e 1 °
* 17. - C 23630 SPACER-hub.....o.vvvneen i B e e e 1
18 - C 23625 NUT-adjust.:.............“ .................................. 1 i
_a- L ’w \t"'
[ LY N )
" ) ® - v %
- . . , . .
. - F . "
i ™ " ’ ud )
- . I . . - N LY
# ) . ) A
. I 2 o
~ ) ~ .,: . ;,
L / i
. . f
] . . N
. , -
- N < . &
v - ) 9 7 9
¥ - t? ) N ' a
- R . ) .
.
! . "Printed in U.S.A. i May 1980
: ‘ ' - v ‘




Printed in_ UJ.S.A,
A"

-

- LY
REF. PART NO.

1 c 24968
.2 c 21515
3 c 24137

& - T  23573-
5 C ‘23527
6 C 22023
7 131-  '1318
'8 c 18733
g9 L1317 ° 1181

10 | 195 525.-
11 e, 18183
12 C 16362
13 ©o132-7 . 48
14 - C 15410
15 195. 2029
16 113- 29
17 C. 18890
17 C ‘' 18150
18 13- 514
19 192-.  , 20
20 C 14729
21, 192- 23
22 . " 113- 424
23 138-- 319
24 C 16373

Y N ‘
.
B

" . BOLT-3/8" x2-1/4" N.C. hex

- ' - s e

"CASE MODEL 446 COMPACT TRACTOR -

PO

t

HOOD, FRAME AND GRILLE - - o

] DESCRIPTION Ly
FRAME - main . . ,

......................................

-------
...........................

.........................................

.....................................
.........................................
.....................................

..........

CHANNEL s instrument panel liner .. . . ... ur e e e
ROD - hood hinge

........................................

...................................

- CUSHION - washer ' :

WASHER - prain 3/8” x 1-1/4” 0.D. (under cushion) P

...............

CPAD-foptLH.. ...l e s

s PAD-footRMH. .. ... ... S L

~BOLT -5/16" x 7/B"N.C.heX . .o v i eie e e
LOCKWASHER -6/16 0. .. .. ... .. T e
SPAGER - rear, frame

................

. u *

-
.

. o T

‘MM-h-hMMP—‘—“km‘b_‘d__"p"hMMM-‘_‘M_.‘H

£ -

- ‘ = May 1980

.
1
<
o -1
A -
\
1S
~—
.







